| 0

Home>Make: Norton>1971 Norton Commando 750>Frame & Swing Arm>Frame, Swinging Arm, Shock Absorbers

1971 Norton Commando Frame, Swinging Arm, Shock Absorbers
classic motorbike spares, classic motorbike spare parts, classic motorcycle spares, classic motorcycle spare parts
Scroll sideways to view the table completely.
Plate # Part Name Part # Qty Fitted Description
1 Frame 065404 1 Use 850 yolks only.
2 Certification Plate 061441 1
3 Certification Plate Rivet 061287 4
4 Oil Grade Frame Decal 030461 1 Use SAE 50.
5 Dzus Side Panel Fastener 062489 1 Steel type.
6 Dzus Side Panel Fastener Circlip 061341 1 Metal type.
7 Side Panel Bracket 061204 1 Bolts to frame, black.
8 Bracket Bolt 140102 1 1/4" UNF x 5/8" long.
9 Bracket Washer 602320 2 1/4" plain.
10 Bracket Nut 140301 1 1/4" UNF.
11 Lipped Washer 067612 4
12 Seat Knob 064009 2
13 Seat Knob Roll Pin 060695 2 Retains 064009 seat knob.
14 Swinging Arm 064539 1 Braced type.
15 Dust Cover 060446 2 For bushes.
16 Swinging Arm Bush 060447 2 Long, to suit 060453 swinging arm spindle.
17 O-Ring, Outer 060448 2 For end caps.
18 O-Ring, Inner 060449 2 For bush seals, fits into 060446 dust cover.
19 Chain Adjuster Bolt 060650 2 5/16" UNF.
19/20 Chain Adjuster Set 060650K 2 Pair of bolts & nuts, 5/16" UNF.
20 Chain Adjuster Nut 060651 2 5/16" UNF, small hexagon.
21 Swinging Arm Spindle 060453 1 Short type, 6-7/8" long.
21 Swinging Arm Spindle Kit 060453A 1 Includes 7" long spindle, bush and seal, all parts.
22 Spindle Bolt 140101 1 1/4" UNF x 1/2" long.
23 Washer 602320 1 1/4" plain.
24 End Cap, LH 060869 1 Left hand, for 7" swinging arm spindle.
25 End Cap, RH 060868 1 Right hand, for 7" swinging arm spindle.
26 End Cap Rod 060873 1 For 7" swinging arm spindle, 5BA thread.
26 End Cap Rod, SS 060873SS 1 For 7" swinging arm spindle, 5BA thread, stainless steel.
27 End Cap Rod Washer 060871 1 1/8" internal diameter.
28 Oil Nipple 063411 1 Use EP140 oil, never grease.
- Oil Nipple Washer 064061 1 1/4" fibre. Use EP140 oil.
29 Shock Absorbers, Pair 062179 2 Chrome springs, open, 12.9".
30 Damper only 062177 2 Not sold separately.
31 Spring 062178 2 Not available.
32 Spring Retaining Collar 062290 4 1 required per damper.
33 Shock Absorber Top Bolt 060465 2 To fit seat knob.
33 Shock Absorber Top Bolt Kit, SS 060465AS AR Complete with cup washers, stainless steel.
34 Shock Absorber Bolt Washer 602322 6 3/8" plain.
35 Shock Absorber Bolt Nut 141303 2 3/8" UNF Nyloc.
36 Shock Absorber Bottom Bolt 060463 2 3/8" UNF x 2" long.
37 Shock Absorber Bottom Bolt Washer 602322 2 3/8" thick, plain.
38 Shock Absorber Bottom Bolt Washer 602322 2 3/8" thick, plain.
39 Shock Absorber Bottom Bolt Nut 141303 2 3/8" UNF Nyloc.
40 Side Stand 065490 1 Long type.
41 Side Stand Washer 062871 1
42 Side Stand Spring 062592 1
43 Side Stand Circlip 019512 1
44 Chainguard 061865 1 Plain, not drilled for extension.
45 Chainguard Bolt 140206 2 1/4" UNF x 1-3/4" long.
46 Washer 602320 4 1/4" plain.
47 Nut 140301 2 1/4" UNF.